
STYLISH BAR with LINER U/R /
with LINER O/R / without LINER
TYT REVO 640A DBC 2016
L23-0037

STYLISH BAR INSTALLATION INSTRUCTIONS
Rev.02

Component parts
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Caution for installation
Read this mounting manual carefully, before your start the installation. 

1. Area where to install product should be clean.

2. During installation, person who installed should take off any ornaments.

Product name

Model name
Inst. number

:

:
:

Installation time : 30 minutes
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2 pcs.

Stylish bar set

Bracket side 02 LH/RH

Plate clamp lock 01

Cover side LH/RH

Hex bolt M8x1.25 L20 mm. (Black)

Spring washer M8 OD15 (Black)

Plain washer M8 OD23 (Black)

Plain washer M8 OD18 T3 mm. (Black)

Flange bolt M6x1 (Black)

Spring washer M6x1 OD11.5 (Black)

Plain washer M6 OD19 (Black)

Hex nut M8x1.25 (Black)

Rivet nut M8x1.25 (White)

Round socket bolt M8x1.25 L40 mm. (White)

Spring washer M8 OD15 (White)

Plain washer M8 OD18 (White)

Super nut M6 L25 mm. (Black)

Truss head screw M6x1 L15 mm. (Black)

Clamp lock L60 mm.

HI protective flim tape 30x50 mm.

Protective tape

Flange bolt M8x1.25 L25 mm.

Paper jig (UR / OR)

Tool support rivet nut M6 (common UR / OR)

Hex bolt M6x25L

Deburring tool

Cutter Scissors

Measurement tool

Cloth
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Instruction procedure with bed liner (Install the same in Liner U/R and Liner O/R versions.)

1

1.1
Liner U/R

2 Install the same in Liner U/R and Liner O/R versions.

4 Install the same in Liner U/R and Liner O/R versions. 5 Install the same in Liner U/R and Liner O/R versions.

1.2 RH/LH is symmetry. (The figure show RH) 1.3 RH/LH is symmetry. (The figure show RH)

CLH/RH

A

A

C
B

1.1
Liner O/R

CLH/RH

A

A
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C

B

No.12
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20

20

20

LH/RH

3 Install the same in Liner U/R and Liner O/R versions.

21

LH/RH
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22 mm.

Torque 18 Nm.
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4 round.
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Torque 8 Nm.
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1.2 RH/LH is symmetry. (The figure show RH) 1.3 RH/LH is symmetry.
      (The figure show RH)
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6 7Install the same in Liner U/R and
Liner O/R versions.

Instruction procedure with bed liner (Install the same in Liner U/R and Liner O/R versions.)

9 Install the same in Liner U/R and Liner O/R versions.

LH/RH

.208-50
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25
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45

No.10,12

Torque 8 Nm.

10 Install the same in Liner U/R and Liner O/R versions.
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LH/RH

Torque 18 Nm.

7
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11 Install the same in Liner U/R and Liner O/R versions.
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Torque 18 Nm.
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LH/RH

Torque 18 Nm.
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8 Install the same in Liner U/R and Liner O/R versions.

LH/RH

.208-50

2

5

5040302010

15
25

35
45

No.12

Torque 18 Nm.
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1

Instruction procedure with bed liner (Install the same in Liner U/R and Liner O/R versions.)

Instruction procedure with out bed liner

Install the same in Liner U/R and Liner O/R versions.

Install the same in Liner U/R and Liner O/R versions.
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Torque 4 Nm. (x8)
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Torque 18 Nm.
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3 Install the same in Liner U/R and Liner O/R versions.
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Torque 8 Nm.

13

25

22

13 Install the same in Liner U/R and Liner O/R versions.
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Torque 8 Nm.
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25    5 mm.+_
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7 LH/RH

.208-50

2

5

5040302010

15
25

35
45

No.10,12
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Instruction procedure with out bed liner
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